



BUILDING CONSTRUCTION TEST LABORATORY

6 Gatwood Close, Padstow NSW 2211

Phone: 02 9772 2511 Fax: 02 9772 2557 Email: testlab@y7mail.com

19 May 2013

The Manager /Synergy Aluminium Towers Pty Ltd

CERTIFICATE OF WORKING LOAD CAPACITY -- AZL PROPS NUMBER 0

Dear Sir

This is to confirm the results of the Test Laboratory's recent testing for Synergy Aluminium Tower prop Number 0, which has been conducted in accordance with the procedure described in the Standards AS 3610:1995 Appendix A, and AS 3610 Supplement 2:1996, Appendix CA.

Based on the results of a single test, the working load capacities for close and open working status are certified as:

Working load capacity when the prop is close = 46KN

Working load capacity when the prop is open to maximum 1710mm = 23KN

I hope this information is helpful. Should you have any queries, I can be reached at the Building Construction Test Lab at 0404 807 199.

Sincerely yours,

Lida Song

B.E., M.E. PhD (Civil Eng), M.I.E. Aust.